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Applicant . Maxell Corporation Of America
Address . 3Garret Mountain Plaza 3rd Floor Suite #300 Woodland Park, NJ07424

The following sample(s) and sample information was/were submitted and identified by/on behalf of
the client

Sample Name :  Rugged Case

Sample Model © #199516

Sample Lot o

Sample Received Date . Oct 30, 2020

Test Completed Date . Nov 4, 2020

Test Method . Refer to the next page(s).

Test Results . Refer to the next page(s).

Test Requested Conclusion

As specified by client, based on US California Proposition 65 requirement --

Total Lead(Pb) PASS

Phthalates PASS

W
Reviewed by: n l/b Authorized Signature:

Lab Senior Engineer

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address: Room 5009 Baode Industry Center,Baode Industry Center,Lixin South
Road,Huaide Community Fuyong Baoan District,Shenzhen,China
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Total Lead(Pb) Test Results:

YACETONG TESTING

Report No.

-Page 20f3-

ATT2020SZ1027283R

Result(mg/kg) o
Test Item Test Method / Instrument MDL Limit
(mg/kg) 1 (mg/kg)
Total Lead(Pb) CPSC-CH-E1002-08.3 2 N.D. 100
Result(mg/kg) -
MDL Limit
Test ltem Test Method / Instrument
(mg/kg) 5 (mg/kg)
Total Lead(Pb) CPSC-CH-E1001-08.3 2 N.D. 100
Note:
(1) 1 mg/kg =1 ppm = 0.0001%
(2) N.D. = Not Detected (less than MDL)
(3) MDL = Method Detection Limit
Phthalates Test Results:
Result
MDL (%) Limit
Test ltem Test Method / Instrument (%) . (%)
(DD'bB“;g" phthalate CPSC-CH-C1001-09.4/GC-MS 0.005 N.D. 0.1
(B;é%)benzy' phthalate CPSC-CH-C1001-09.4/GC-MS 0.005 N.D. 0.1
Bis-(2-ethylhexyl)phthalate | o~ o1y 1001-00.4/GC-MS 0.005 N.D. 0.1
(DEHP)
Dinhepty! ortho-phthalate CPSC-CH-C1001-09.4/GC-MS 0.005 N.D. 0.1
(DnHP)
Di-isononyl phthalate CPSC-CH-C1001-09.4/GC-MS 0.01 N.D. 0.1
(DINP)
?[')'I'[S)‘;‘;ecy' phthalate CPSC-CH-C1001-09.4/GC-MS 0.01 N.D. 0.1

Note:

(1) 1 mg/kg = 1 ppm = 0.0001%

(2) N.D. = Not Detected (less than MDL)
(3) MDL = Method Detection Limit

Remark: The above result(s) was/were only given as the informality value and only for reference.
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Test Part Description:
1: Blue plastic

2: Metal
Sample Photo
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Note: The results shown in this report refer only to the sample(s) tested.
*****End OfReport*****
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